

TEST REPORT

Mechanical & Hardgoods Laboratory

Report No : HY/2014/B0112

Page : 1 of 4

Date : 2014/11/20

POP Three Dimensional Picture Co., Ltd.

12F No. 81, Sec 1, Xintai 5th Rd, Xizhi Dist., New Taipei City, 22101 Taiwan

The following merchandise was submitted & identified by the applicant as:

Type of Product: Sticker Book, Reward Laser Sticker, Flake Sticker
Style/Item No: STBLPS-002,STBLMK-002,STBLCR-002,STBLPL-002,STBLMT-002, STBLWP-002,STBLMT-001,STBLWP-001,STBLPS-001,STBLMK-001, STBLCR-001,STBLPL-001,STFLMK-001,STFLMK-002,STFLMT-001, STFLMT-002,STFLWP-001,STFLWP-002,STFLPS-003,STFLPS-004, STFLPL-001,STFLPS-002,STFLCR-001,STFLCR-002,STFLMK-003, STFLMK-004,STFLMT-003,STFLMT-004,STFLWP-003,STFLWP-004, STFLPS-001,STFLCR-001,STFLPS-002,STFLPL-003,STFLPL-004, STFLCR-003,STFLCR-004,STFLFZ-004,STFLPS-007,STFLCR-007, STFLMK-007,STFLFZ-002,STFLCR-008,STFLPS-008,STFLMY-007, STFLMK-008,STFLWP-007,STFLFZ-003,STFLPS-006,STFLCR-006, STFLWP-006,STFLMT-006,STFLTY-002,STFLMK-009,STEPTY-001, STEPCCR-001,STEPMT-001,STEPMK-001,STEPMK-002,STEPMK-003, STEPPS-001,STEEPS-002,STEEPS-003,STRHPS-017,STRHCR-006, STRHWP-013,STRHMK-013
Country of Origin: China
Date of Sample received: 2014/11/12
Test Performing Period: 2014/11/13 – 11/19

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Requested

To determine Lead content and Cadmium(Cd) content in the submitted samples in accordance with Annex 17 of REACH Regulation (EC) No 1907/2006.

Test methods/Results

- Please see the next page(s)

Signed for and on behalf of
SGS Taiwan Ltd.

Iris Huang
Asst. Manager



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

TEST REPORT

Mechanical & Hardgoods Laboratory

Report No : HY/2014/B0112

Page : 2 of 4

Test Results:

1. Lead content

With reference to US EPA method 3052 and performed by ICP-AES.

<u>Test item</u>	<u>Unit</u>	<u>MDL</u>	<u>1~4</u>	<u>Limit</u>
Lead (Pb)	mg/kg	2	N.D.	500

2. Cadmium content

With reference to BS EN 1122: 2001, Method B and performed by ICP – AES

<u>Test item</u>	<u>Unit</u>	<u>MDL</u>	<u>1~4</u>	<u>Limit</u>
Cadmium (Cd)	mg/kg	2	N.D.	See Note 4

Description:

1. Composite of multicolored printing paper card of sample.
(STFLFZ-004,STFLMK-007,STFLPS-007)
2. Composite of multicolored printing plastic sheet sticker of sample.
(STFLFZ-004,STFLMK-007,STFLPS-007)
3. Composite of multicolored printing plastic sheet sticker of sample.
(STFLFZ-002,STFLPS-008,STFLMK-008)
4. Composite of multicolored printing plastic sheet sticker of sample.
(STFLFZ-003,STFLPS-006,STDLMK-009)

(Remark: Composite test has been performed as per the special request of client)

Note: 1. mg/kg = ppm; 0.1wt% = 1000ppm

2. N.D=Not Detected

3. MDL=Method Detection Limit

4. Requirement: They shall not be placed on market, if

- The mixtures and articles produced from plastic material: $\geq 0.01\%$
- Painted articles: $\geq 0.1\%$
- Metal components for jewelry: $\geq 0.01\%$

TEST REPORT

Mechanical & Hardgoods Laboratory

Report No : HY/2014/B0112

Page : 3 of 4

Sample picture (As received)



This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

TEST REPORT

Mechanical & Hardgoods Laboratory

Report No : HY/2014/B0112

Page : 4 of 4



** End of Report **

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained herein reflects the Company's findings at the time of its intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.